www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 1 of 13

Carburetor Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 2 of 13
Carburetor Assembly
Ref # Part Number Qty Description
214082-01 1 Carburetor Asy - ZAMA M1-M7 Distributor stocked.
Medium to slow moving part.
1 2 Screw - Plate Not available separately.
2 1 Valve - Choke Not available separately.
3 1 Valve - Throttle Not available separately.
4 1 Spring - Choke Not available separately.
5 1 Ball - Friction Not available separately.
6 1 Ring-"E" Not available separately.
7 1 Shaft Asy - Throttle Not available separately.
8 1 Spring - Throttle Return Not available separately.
9 1 Screw - Idle Adjustment Not available separately.
10 1 Screw - High Adjustment Not available separately.
11 2 Spring - Screw Not available separately.
12 4 Screw - Cover Not available separately.
13 1 Ring-"C" Not available separately.
14 1 Strainer Not available separately.
15 1 Cover - Pump Not available separately.
16 1 Screen Not available separately.
17 1 Kit- Pump Diaphragm Not available separately.
18 1 Body - Pump Not available separately.
19 1 Diaphragm - Main Not available separately.
20 1 Gasket - Main Not available separately.
21 1 Disk Not available separately.
22 1 Screw Not available separately.
23 1 Pin-Arm Not available separately.
24 1 Arm - Needle Valve Not available separately.
25 1 Spring - Arm Not available separately.
26 1 Valve - Needle Not available separately.
27 1 Plug - Welch Not available separately.
28 1 Valve Asy - Main Nozzle Not available separately.
217079 Repair Kit
216722 Gasket/Diaphragm Kit
217086 Needle Kit

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 3 of 13

Chain Brake Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080

Chain Brake Assembly

www.ktoutdoor.com
Page 4 of 13

Ref # Part Number Qty Description
216416 1 Brake Assembly - Chain
1 111047 1 Screw -8-32 x.625
2 94709 1 Band - Brake
3 215758 1 Kit- Latch
4 216755 1 Latch
5 215721 1 Spring - Compression
6 93602 1 Pivot - Latch
7 216549 1 Pivot- Lever
8 92867 1 Lever
9 213907 1 Pin - Roller
10 214368 1 Bearing - Roller
11 90658 1 Screw - Adjusting
12 110907 1 Ring - Retaining
13 68656 1 Nut - Bar Adjusting
14 216414 1 Housing - Brake

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 5 of 13

Handle/Frame Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080
Handle/Frame Assembly

www.ktoutdoor.com
Page 6 of 13

Ref # Part Number Qty Description
1 213047 1 Screw - 1/4x1.50
2 216533 2 Washer - Spring Lock
3 216646 1 Washer - Flat
4 91168 1 Fitting - Shroud
5 213048 1 Screw-1/4-20x1.75
6 111027 1 Washer
93060-01 1 Handle/Frame Asy
7 216490 1 Screw-12-24x .76
8 110882 5 Washer
9 216537 3 Screw - 10-16x1.62
10 216538 2 Screw-10-16 x.875
11 93057 3 Spacer - Mount
12 110989 3 Grommet
13 93031 1 Link - Mount
14 110978 3 Screw-8-16 x.625
15 93026 1 Guard - Chain
16 94051 1 Handle - Right Half
17 93030 1 Insert - Handle
18 222768 1 Screw
19 111027 1 Washer
20 94052 1 Frame
21 110960 1 Washer
22 110936 2 Retainer - Spring
23 94050 1 Handle - Left Half
24 216083 1 Trigger - Throttle
25 90606 1 Spring - Trigger
26 90615 1 Spring - Trigger Release
27 91504 1 Release - Trigger
28 91171 1 Mount
29 105615 2 Ring-"0"
30 91170 2 Mount and Adaptor
31 216490 2 Screw-HX 12-24 x .76
32 90436 1 Adaptor - Rear

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 7 of 13

General Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 8 of 13

General Assembly

Ref # Part Number Qty Description

1 110676 2 Nut- Hex 1/4-28

2 110972 1 Screw-Hex 1/4-28 x .75

3 1 Brake Assembly - Chain See "Chain Brake Assembly"
illustration and parts list.

4 1 Chain - Saw Not available separately.

5 1 Bar - Guide Not available separately.

6 110639 2 Screw-Hex 12-24x 1

7 218867 1 Cover - Fuel/Oil Tank

8 93194-01 1 Washer - Rubber

9 92479 1 Lever/Handguard

10 213278 1 Kit- Clutch

11 94244 1 Nut - Clutch

12 94243 1 Plate - Dust

13 1 Clutch Assembly Not available separately.

14 95646 1 Drum/Sprocket/Bearing Asy

15 91222 1 Bearing - Needle

16 215259 1 Washer - Sprocket

17 217761 1 Kit- Fuel/Oil Tank

18 91148 1 Seal - Fuel Vent

19 84956 1 Pickup - Fuel

20 217755 1 Piston - Manual Oiler

21 83946 1 Spring - Piston

22 85557 1 Body - Oiler

23 216668 1 Cap - Fuel/Oil w/ Retainer

24 218410 1 Rod - Manual Oiler

25 110672 1 Screw-4-40x1.0

26 83870 1 Knob - Choke

27 93437 1 Throttle Latch

28 216440 1 Screw - Throttle Lock

29 1 Latch - Throttle Not available separately.

30 1 Spring - Compression Not available separately.

31 68566 1 Screw - Idle Adj./Throttle

32 1 Handle Assembly See "Handle/Frame Assembly"
illustration and parts list.

33 222939 1 Shroud/Guide Asy

34 222938 1 Guide - Rope

35 91853 1 Cover - Air Filter

36 91796 1 Screw - A/C Cover

37 216905 1 Filter - Air Cleaner

38 84918 1 Washer - Air Seal

39 216490 3 Screw - Hex 12-24 x .76

40 110959 3 Screw-Hex 8-32 x .50 (25-30 in. Ib. torque)

41 95773 1 Starter Asy

42 91692 1 Housing-Starter

43 110041 1 Screw -8-32x .50

44 91692 1 Washer - Special

45 213257 1 Drum/Rope Asy

46 83203 1 Rope - Starter (45-1/4")

47 83078 1 Spring - Rewind

48 87851 1 Handle Assembly - Starter

49 105490 2 Washer - Handle

50 83935 1 Contact - Stop Switch

51 83936 1 Protector - Switch

52 83934 1 Button - Stop Switch

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 9 of 13

General Assembly

Ref # Part Number Qty Description
53 219058 1 Decal - Safety
54 1 Powerhead Assembly See "Powerhead Assembly"

illustration and parts list.

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 10 of 13

Powerhead Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 11 of 13
Powerhead Assembly

Ref # Part Number Qty Description

1 86438 1 Valve - Manual Oil Pump

2 217156 1 Connector - Manual Oil Pump

3 105603 1 Ring-"0".114 x.070

4 215411 1 Muffler/Deflector Asy

5 110681 2 Screw - 10-24 x .25

6 92961 1 Deflector - Exhaust

7 215394 2 Screw - Special

8 213327 1 Screw - Special Muffler

9 83407 1 Spark Arrestor Screen

10 101987 1 Screw -6-32x.25

11 62345 1 Plug - Spark DJSJ Champion

12 216039 1 Rod - Throttle

13 89059 1 Hose - Fuel

14 90660 1 Adaptor - Fuel Hose

15 110908 1 Ring-"O"

16 216640 1 Nut

17 217673 1 Flywheel/Pawl Assembly

18 216984 2 Pin - Starter Pawl

19 216982 2 Spring - Pawl

20 93469 2 Washer - Pawl

21 216983 2 Pawl - Starter

22 217031 1 Ignition Assembly

23 95266 1 Boot - Spark Plug

24 102556 1 Connector

25 102164 1 Key - Woodruff

26 222866 3 Screw-8-2x1.75

27 105976 3 Washer - #8 Plain

28 67177 3 Washer - Insulating

29 68198 3 Tube - Insulating

30 1 Carburetor Assembly See "Carburetor Assembly”
illustration and parts list.

31 68197 1 Gasket - Carburetor

32 219389 1 Connector/Stop Switch Asy

33 1 Screw - Connector Not available separately.

34 1 Connector - Stop Switch Not available separately.

35 1 Insulator - Carburetor Not available separately.

36 90714 1 Gasket - Insulator

37 217190 1 Wire - Stop Switch

38 216936 1 Cylinder/Crankcase

39 83856 1 Bolt - Bar Mounting

40 120097 4 Screw - Hex M5 x .8 x 25

41 94662 1 Piston Assembly

42 95143 2 Rings - Piston

43 92836 1 Pin - Piston

44 111026 2 Ring - Retaining

45 94135 1 Rod Assembly - Connecting

46 94654 2 Screw - Connecting Rod

47 68095 1 Roller - Needle (20)

48 110984 1 Bearing - Needle

49 217042 1 Crankshaft/Bearing Asy

50 213282 2 Bearing - Crankshaft

51 83859 2 Seal - Crankshaft

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080 Page 12 of 13

Service Tools

No
Diagram
Available

Parts List
Only

K&T Saw Shop 606-678-9623 or 606-561-4983



11-600156-02 EAGER BEAVER 2.0AV 06/88 to 05/89 IPL 223080
Service Tools

www.ktoutdoor.com
Page 13 of 13

Ref # Part Number Qty Description
68915-01 KIT - Piston Pin Installation/Removal
93900-00 KIT - Cylinder/C'Case Pressure
215432-00 TOOL - Pressure Test
214219-00 Wrench/Screwdriver
216063-00 KEY - Socket 5/32"

K&T Saw Shop 606-678-9623 or 606-561-4983



